
Page 1 of 19 Signature of the Contractor   

NIT NO   AMR20230801 

DATE   17.08.2023 

   

   

   

   
   

STATE BANK OF INDIA   

PREMISES & ESTATE DEPARTMENT  

AMARAVATI-LOCAL HEAD OFFICE  

HYDERABAD -500 001  

   

   

  

TENDER  FOR  DESIGN,  EXECUTION,  SUPPLY,  ERECTION  AND  

COMMISSIONING AND CAMC OF ELECTROLYTIC - SEWAGE TREATMENT 

PLANT (e-STP) OF 25 KLD CAPACITY AT OUR ADMINISTRATIVE OFFICE 

GUNTUR, GUNTUR, ANDHRA PRADESH THROUGH E- TENDERING PROCESS 

  

  

  

Note: Vendor should possess valid digital signature for this e-tender  

  

Last date for submission of Tenders: 3.00 p.m. on 06.09.2023  

  

  

  

TENDER SUBMITTED BY:   

  

Name: ____________________________________  
[...]
Tenderer is requested satisfy himself regarding the availability of water, power, 

transport and communication facilities, the character quality and quantity of the 

materials, labour, the law-and-order situation, climatic conditions local authorities 

requirement, traffic regulations etc. The tenderer will be fully responsible for 

considering the financial effect of any or all the factors while submitting his tender.   



Page 6 of 19 Signature of the Contractor   

4.0 Total Security Deposit  

Total Security deposit comprise of Earnest Money Deposit, Initial Security Deposit & 

Retention Money  

 

a) Earnest Money Deposit: The tenderer shall furnish EMD in the form of Demand draft 

or bankers cheque drawn in favour of State Bank of India, on any Scheduled Bank. 

No tender shall be considered unless the EMD is so deposited in the required form. 

No interest shall be paid on this EMD. The EMD of the unsuccessful tenderer shall 

be refunded soon after the decision to award the contract is taken without interest. 

The EMD shall stand absolutely forfeited if the tenderer revokes his tender at any 

time during the period when he is required to keep his tender open acceptance by 

the SBI or after it is accepted by the SBI the contractor falls to enter into a formal 

agreement or fails to pay the initial security deposit as stipulated or fails to 

commence the work within the stipulated time.  

b) Initial Security Deposit (ISD): The amount of ISD shall be 2% of accepted value of 

tender including the EMD. Balance of ISD (i.e., excluding EMD) is to be submitted 

in the form of D/D drawn on any scheduled Bank and shall be deposited within 7 

days from the date of acceptance of tender.  

c) Retention Money: Besides the ISD as deposited by the contractor in the above said 

manner 5% of the contract value will be retention money. The same will be refunded 

without interest within fifteen days after the end of defects liability period provided 

the contractor has satisfactorily attended to all defects in accordance with the 

conditions of contract including site clearance. 

  

5.0  Signing of Contract Documents   

  

The successful tenderer shall be bound to implement the contract by signing an 

agreement and conditions of contract attached herewith within 7 days from the receipt 

of intimation of acceptance of his tender by the Bank. However, the written 

acceptance of the tender by the Bank will constitute a binding agreement between the 

Bank and successful tenderer whether such formal agreement is subsequently 

entered into or not.  

  

6.0            Completion period   

  

30 days from the date of issue of the Work Order  

   

7.0   Validity of Tender   

Tenders shall remain valid and open for acceptance for a period of 3 (Three) months 

from the date of opening price bid.   

   

8.0  Penalty  

 

Time is the essence of the project. 0.5% of the total contract amount per week beyond 

the date of completion, subject to maximum of 5% of the contract value  

  



Page 7 of 19 Signature of the Contractor   

  

CERTIFICATE OF THE CONTRACTOR  

  

I / We read and understood the above conditions and requirements of AO Guntur in 
Design, supply, erection, execution, commissioning and CAMC of e-sewage 
treatment plant (e-STP) of 25 KLD capacity plant.   
  

  

  

  

Place:                                                                       Signature  

Date :                                (Name and Address of the Contractor) with Seal    

    

  



Page 8 of 19 Signature of the Contractor   

UNDERTAKING TO BE SUBMITTED BY THE CONTRACTORS ALONG WITH THE 

TENDER  

  

  Date:  

The Assistant General Manager (P&E)  

State Bank of India  

Premises & Estate Department, 
Amaravati Local Head Office, 
Abids, Hyderabad- 500 001.  
  

Dear Sir,  

  

Design, supply, erection, execution, commissioning and CAMC of electrolytic-

sewage treatment plant (e-STP) of 25 KLD capacity plant at our Administrative 

Office Guntur, Guntur, Andhra Pradesh.  

  

Having examined the Proposal Documents, the receipt of which is hereby duly 
acknowledged, we, the undersigned, offer for Design, supply, erection, commissioning, 
execution and civil works, of electrolytic Sewage Treatment Plant (e-STP) of 25KLD 
capacity in AO Guntur, in conformity with the said proposal documents.  
  
We undertake, if our Proposal is accepted, to complete the work within the stipulated 
period.  
  
We agree to abide by the Proposal and the rates quoted therein for the contract 
awarded by the Bank.  
  

Until a formal contract is prepared and executed, this proposal, together with your 
written acceptance thereof and your notification of award, shall constitute a binding 
Contract between us.  
  

WE UNDERSTAND THAT SBI RESERVES THE RIGHT TO ACCEPT OR REJECT 

ANY OR ALL BIDS WITHOUT ASSIGNING ANY REASON WHATSOEVER 

THEREOF.  

  

DATED THIS _____ DAY OF ______ 2023  

  

  

  

Signature of Contractor in the capacity of  

Duly authorized to sign Proposal for and on behalf of  

  

  

  

  

  

  



Page 9 of 19 Signature of the Contractor   

 

TECHNICAL SPECIFICATIONS  

  

AO Guntur proposes to have an e-STP at its campus and propose to use the same 

for gardening/ other purpose.  

  

2. The capacity of the recycling plant shall be of 25,000 liters per day and quality 

/ parameters of the treated water will be as per CPCB norms mentioned below.  

  

Sl. No.  Parameter  Limit  

1  Colour  Colour less  

2  Ph  6.5 – 8.5  

3  Bio-Chemical Oxygen demand           < 10 mg / liter  

4  Chemical Oxygen demand           < 50 mg / liter  

5  Total suspended solids      < 20 mg / liter  

    

3. Time is the essence of the contract; accordingly it should be planned to 

complete the work in 30 days, failing which liquidated damages will be imposed as 

per the Banks norms.  

  

4. SBI will provide the power and water for the purpose of construction at one 

point. The contractor is required to make necessary arrangements for further 

destitution from the source.  

  

5. The tenderer should inspect the site and satisfy them self before quoting the 

rates and clear the doubts if any. No deviation of conditions or request for change of 

specifications or additional rate will be entertained any stage.   

  

6. The Security Deposit will be refunded after completion of defects liability 

period. The defects liability period is for one year after commencement of the plant.  

  

7. The rate is inclusive of all taxes, excluding GST etc. No reimbursement of any 

tax at a later stage will be entertained.  

  

  

  

  

  

  

  

  

  

  

  

  

  



Page 10 of 19 Signature of the Contractor   

  

  

PROCESS FLOW DIAGRAM  

1. Treatment Scheme:  

  

Raw Effluent Storage Tank ⇨ Electro-Oxidation ⇨ Clarifier ⇨ Intermediate Storage  

Tank for chlorination  Dual Media Filter  Activated Carbon Filter   Treated Water 

for flushing & gardening  

  

     2.PROCESS FLOW SHEET  

  

  

 

  

  



Page 11 of 19 Signature of the Contractor   

3. SCOPE OF WORK  

Design, Supply, Erection, Execution, Commissioning and CAMC of Complete 

electrolytic Sewage Treatment & Recycling Plant including civil/electrical works for all 

the equipment’s.   

  

Supply of all the required electro-mechanical equipment Erection and commissioning 

of the electro-mechanical equipment, Civil works for the equipment, RCC collection 

tank and treated water tank, including FRP/ Galva aluminum shed for the panels.  

  

4.MAKE OF MATERIALS:  

  

S.  

No.  

Description  Capacity /  

Make  

Make  

  

1  Ionizer  FRP  Sintex / Equivalent  

2  Feed Pumps  Submersible  CRI / Kirloskar Grundfos /  

Johnson/ Kirloskar or Equivalent  

3  E-cell  FRP  Sintex / Equivalent  

4  Filter Feed Pumps  5 M3/ Hour  Grundfos / Johnson/ Kirloskar / 

Equivalent   

5  Sludge Transfer Pumps  8 M3/ Hour Grundfos / Johnson/ Kirloskar or 

Equivalent  

6  MCC Panel  MS  GEWS 

7  U-PVC Pipes & Fittings  U-PVC  Finolex/astral  

8  Electrical Cables & wires    Finecab / Equivalent  

9  Dual Media Filter   MS    

10  Activated Carbon Filter  MS    

11  Clarifier  FRP  Sintex / Equivalent  

12  Chlorination Tank  HDPE  Sintex / Equivalent   

13  Scum Filter      

14  Skid Ionizer E- Cell      

     
  



Page 12 of 19 Signature of the Contractor   

TECHICAL SPECIFICATIONS OF THE PLANT:  

 

Sr. No  Description UNIT  QTY  

1  Bar screen:  

Supply Providing, installing, testing and commissioning of Manually 

raked Bar Screen fabricated in Mild Steel Epoxy coated 

(MSEP)material of approved design by using MS Angles of suitable 

opening, complete as per relevant standards, design, technical 

specification the suitable velocity across the bar screen for a capacity 

of 25 KLD STP  

NO  1  

2  Raw Sewage transfer pumps: 

Supply, testing commissioning of non-clog sewage pumps of suitable 

capacity for Sewage transfer from Sewage collection Tank to e-STP 

Reactor, Capacity:1.5 m3/hr @ 10mH  

Make-(Kirloskar/CRI /Equivalent)  

NO  2  

3  e-STP module: 

Supply, testing commissioning of e-STP reactor with suitable thickness 

MOULDED FRP., complete with all internal arrangements for flow 

distribution, froth floatation, on-line air venturi and complete electrode 

assembly one set each, of suitable diameter and Height including valve 

set assembly for flow regulation and froth removal assembly consisting 

of gear operated FRP skimmer arm and skimmer, central trough for 

collection and froth chamber and piping to ground level, E Cell of 

suitable capacity  

NOS  1  

4  Mixer Tank mechanism: 

Mixer Tank Chamber with Suitable mm thickness, with suitable 

thickness MOULDED F.R.P. tank, with all internal arrangements for 

mixing with complete with MS/CI Propeller - one set of set assembly 

for uniform mixing and clearing scum. With MS Skid mounted fitted 

with gear motor arrangement  

SET  1  

5  Sludge pump:  

Supply, testing commissioning of sludge pumps of suitable capacity 

for Sewage transfer from settling Tank, Capacity:0.5 m3/hr @ 10 mH  

Make-(Kirloskar/CRI / Equivalent)  

NO  2  

6  Bag Filter:  

Supply, testing commissioning of BAG FILTER., complete with all 

internal arrangements for all Internal Piping Assembly MS Stands for 

each bag with all accessories, MS Make tank of suitable dimensions, 

and height complete with internal arrangements for sludge collection.  

NO  1  

7  Alum Dosing system:  

Alum dosing systems manages coagulant dosing rate variable quality 

of water. further, it is technologically advanced and automatic system 

monitors overdosing and underdosing of chemical, Capacity -0-4 lph, 

HDPE Tank-25 litres (1.0 No)  

Make: E Dose, I Dose  

NO  1  

8  Hypo Dosing system: 

Sodium hypochlorite is a compound that can be effectively used for 

water sanitization and sterilization is used on a large scale for surface 

NO  1  



Page 13 of 19 Signature of the Contractor   

purification, bleaching, odor removal & water disinfection, Capacity -

0- 4 lph, HDPE Tank-25 litres (1.0 No)  

Make: E Dose, I Dose  

9  Filter Feed pump:  

Supply, testing commissioning of centrifugal mono block pumps of 

suitable capacity for feed water from clear water tank to sand filter 

vessel. Capacity:1.5 m3/hr @ 30mH  

Make- (Kirloskar/CRI / EQUALENT)  

NO  2  

10  Pressure Sand Filter: 

Supply, testing commissioning of sand filtration Mode FRP tank of 

suitable dimensions, height complete with internal arrangements for 

flow distribution at inlet and outlet, included sieved SAND MEDIA of 

required quantity, with uniformity co-efficient Size:1865  

Make: Pentair/Advance/Aventura  

NO  1  

11  Carbon filter module: 

Supply, testing commissioning of Carbon filtration Mode FRP tank of 

suitable dimensions, height complete with internal arrangements for 

flow distribution at inlet and outlet, included sieved Activated Carbon 

required quantity, with uniformity co-efficient efficient Size :1865  

Make: Pentair/Advance/Aventura  

NO  1  

12  Filter backwash pump  

Supply, testing commissioning of centrifugal mono block pumps of 

suitable capacity for backwashing of filters. Capacity:3.0 m3/hr @ 

25mH  

Make- (Kirloskar/CRI / EQUALENT)  

NO  2  

13  Transfer pumps From AO Building to STP: 

Supply, testing commissioning of Cutter pumps of suitable capacity 

for transfer from Sewage collection Tank to e-STP Reactor, Capacity: 

1.25 m3/hr @ 20mH Make-(Kirloskar/CRI / Equivalent)  

NO  2  

14  Transfer pumps From Canteen to STP: 

Supply, testing commissioning of Cutter pumps of suitable capacity 

for transfer from Canteen Water Storage Tank to e- STP Reactor, 

Capacity: 1.25 m3/hr @ 20mH  

Make- (Kirloskar/CRI / Equivalent)  

NO  2  

15  Instruments (MONITORING SYSTEM): 

Providing and fixing in position the electromechanical equipments 

required for monitoring the plant. Flow meter with a strainer (5-10 

m3/hr) range for treated water outlet line of filters, Pressure gauges 

(0.5-3.5 kg/cm2), Glycerin filled type of dial size(2-3")at inlet & outlet 

of filters. Make: Equi, Aster, Waree, H Guru  

Lot  1  

16  Pipe & fittings: 

Providing & fixing piping using UPVC/PVC PN10 pipes with all 

necessary specials as required etc., in accordance with plant 

capacity and approved drawing. Air, Sewage, Semi treated water & 

Sludge transfer lines and treated water piping shall be in PVC PN 10 

grade piping. all interconnecting piping in UPVC/CPVC with all 

components, plumbing required of suitable size bends, joints, valves, 

elbows., etc) Make: Astral, Supreme, Finolex.  

Lot  1  



Page 14 of 19 Signature of the Contractor   

17  Motor Control Center (Control Panel): 

Design, manufacture, supply, installation, testing and commissioning 

of the following integrated, MCC control panel on wall/floor non-

Compartmentalised. The panel shall be suitable for 415 volts,4 wire 

supply. Panel with Epoxy based powder coating with Switch gears 

includes: Switch fuse units, contactors, overload relays & On Off push 

buttons. following electrical works necessary for suitable operation of 

the plant as per specification. Make: L& T Tele mechanique/ Siemens  

SET  1  

18  Cables & Cable Trays:  

Providing Inter plant power & control cabling with cables of approved 

size and copper earthing from control panel to various equipment like 

motor starter, pump motors etc., including making end terminations 

etc., the cabling shall done with copper conductor armoured cables 

or copper conductor submersibles cables with suitable protective 

piping for floor crossing.(Including cable Hot dipped G.I cable Tray,3 

Core cable, gland, etc.)race ways, All cables-both AC and DC cables 

for each electrode assembly inside the e-STP cell Module, including 

all glanding and termination accessories.  

Make: Gemcab/Polycab/Universal or Equivalent  

SET  1  

19  Earthing: 

Providing independent earthing for Important equipment with 

providing staggered holes filling with Salt and Charcoal or bentonite 

powder from the bottom of the pipe giving earth connection from 

electrode through G.I strip with all accessories.  

Lot  1  

20  Settling Tank: 

Providing, installing, testing & commissioning of SETTLING TANK, 

FRP-TANK: Capacity:3.0 KL  

No  1  

21  Clarified Water Tank: 

Providing, installing, testing & commissioning of CLEAR WATER 

TANK, FRP-TANK: Capacity:3.0 KL  

No  1  

22  Treated Water Tank: 

Providing, installing, testing & commissioning of TREATED WATER 

TANK, FRP-TANK: Capacity:15.0 KL  

No  1  

23  CANTEEN WATER STORAGE TANK:  

Providing, installing, testing & commissioning of CANTEEN WATER 

STORAGE TANK, FRP-TANK: Capacity:15.0 KL  

No  1  

24  Construction of required size Pump Room:  

Construction of MS Shed Pump Room for covering roof top suitable 

area. PCC bed & Link Mesh, Brick wall masonry with plastering and 

painting, earthwork etc.  

LS 1  

25  TRS & INST 